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:The bonding development of metal and OIC using anodic bonding
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Fig. 1 Pictures of metal-YSZ bonding sample.

Table. 1 Results of shear strength test.

Sample No. 1 2 3 4 5
SUS430 81N 125N 182N 121N 118N
Cu - - - 80N 96N
Al 0.2N 28 N
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